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Bolt M6 x 16

13

Electric Cylinder
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Nut M22

Washer M22

AEPVGL-001

Pin ∅14 x 48
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Bolt M20 x 100

Washer M6
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Cotter pin ∅4
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Nut M6
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Nut M10

Pin ∅14 x 60

Bolt M10 x 90

Stringer Beam

Suction cup SG300
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Washer M10
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Hanlde

Washer M8
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Male Rigid Hose Brass

Suction Pad
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Bolt M8
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ASSEMBLY DIAGRAM
ELECTRIC POWERED VACUUM GLASS LIFTER

(Code: AEPVGL)
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Part Number
Code

No. Qty.

Tee connection 3/8 02

0119 MotorAEPVGL-019

16 AEPVGL-016
Filter 3/8 01

32 AEPVGL-032

32

Spiral Spring

0417 AEPVGL-017
Bolt M6 x 20
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Washer M6AEPVGL-018
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Nut M5

Screw M5
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Control Box
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Washer M5
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